

Test Report

Report No.: STL2026070601E01R1

Report Date: 2026-07-08

Page: 1 of 2

Applicant : Guangzhou shi xinsheng guoji maoyi youxian zeren gongsi

Address : No.128 Xinyang Primary School Street, Xinyang Village, Shiling Town, Huadu District, Guangzhou
City

The following merchandise was submitted and identified by client as:

Sample Name : Hook clasp

Order No. : /

Style No. : /

Supplier : /

Buyer's Name : /

Number of Sample : 5PCS

Received Date : 2026-07-06

Tested Date : 2026-07-06 To 2026-07-08

Test Result(s) : Please reference to next page(s).

Approved: _____

Raymond

Technical Director



This report is invalid without official seal and authorized signature. Any alteration is not permitted and shall make this report invalid. The test results are only valid for the tested sample. Any objection shall be submitted within 15 days upon report receipt. Partial reproduction is prohibited without prior written approval. This report is for internal R&D and quality control reference only, and shall not be regarded as official certification.

Guangzhou STL Testing Technology Co., Ltd. No. 15, Hehe road, Shiling, Huadu Dist., Guangzhou, Guangdong Province, China

广州市顺通检测科技有限公司

广州市花都区狮岭镇合和路 15 号 Tel: 86-20-36922002 Website: <http://www.stl-lab.com>

Test Report

Report No.: STL2026070601E01R1

Report Date: 2026-07-08

Page: 2 of 2

Test Result(s)

1. Tensile strength:

Test Method: In house method ,analyzed by Universal testing tensile machine.

Sample No.	Displacement	Time	Test result
1	11mm	6.6s	82 lbs

Test Material List:

Sample No.	Tested Sample/Part Description	Location
1	Hook clasp	Black hook clasp

Sample(s) Photo



Remark: 1) Report STL2026070601E01 is invalid and replaced by report STL2026070601E01R1

----- End of Report -----

This report is invalid without official seal and authorized signature. Any alteration is not permitted and shall make this report invalid. The test results are only valid for the tested sample. Any objection shall be submitted within 15 days upon report receipt. Partial reproduction is prohibited without prior written approval. This report is for internal R&D and quality control reference only, and shall not be regarded as official certification.

Guangzhou STL Testing Technology Co., Ltd. No. 15, Hehe road, Shiling, Huadu Dist.,Guangzhou, Guangdong Province, China

广州市顺通检测科技有限公司

广州市花都区狮岭镇合和路 15 号 Tel: 86-20-36922002 Website: <http://www.stl-lab.com>